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CUSTOMER NAME: GUANGDONG UNIHOPPER PRECISION TECHNOLOGY
CORPERATION LIMITED
ADDRESS: NO.2/9 CHUANGYE ROAD ,HIGH-TECH INDUSTRIAL

DEVELOPMENT ZONE , ZHAOQING CITY,GUANGDONG
PROVINCE, 526238 CHINA

Sample Name :  Gas Hinge
Product Specification : HG1112

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : GZIN2301000067CM

Date of Receipt : 2023-01-06

Testing Start Date : 2023-01-06

Testing End Date : 2023-01-17

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. Guangzhou
Branch.

<
Shining Chan
Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents a : 'www.sgs.com/en/Terms-an CondltlonsITerms -e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any of this document is
advised that information contained hereon reflects the Company’s flndmgs at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the tr tion its. This di t cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may b rosecu(ed to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
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Summary of test result
The sample(s) submitted was/were tested in accordance with clause(s) 6.3.7 of EN 15570:2008.

See the next page for details.

Sample information

Name: Gas Hinge

Model: HG1112

Door mass: 7,2 kg

Door size: 700(height) x 600(width) x 19(thickness) mm
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Clause

Test items

Test requirement

Test method and
test condition

Test result Verdict

6.3.7

Durability

Fully open the door to a
maximum of 130° and fully
close it for the number of
cycles (back and forth),
without forcing built-in stops
in the open position.

The door shall be gently
opened and closed at each
cycle without forcing
dampers and/or catch
devices including self-
opening and self-closing
mechanisms.
Approximately 3 s shall be
used for opening and 3 s
for closing the door. If the
hinges have dampers
and/or catch devices,
including self-opening and
self-closing mechanisms,
these shall be allowed to
operate correctly according
to their function at each
cycle.

After the test, the hinges
and their components shall
fulfil their functions.

EN 15570:2008
Clause 6.3.7

Door mass: 7,2 kg
Door height:

700 mm

Door width:

600 mm

Door thickness:

19 mm

After 50 000 PASS
cycles test,
function

correctly.
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Original Sample Photo:
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Note: The test report shall only be used for clients’ scientific research, teaching, internal quality control,
product research and development, etc... and just for internal reference.
*kkkkkkk End of report********
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